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AASHTO Classification Tests for the Reclaimed Base Material
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Particle-Size Analysis (% Passing)

Sieve opening or Results
number
2" 100
1.5" 93
1" 77
3/4" 66
2" 52
3/8" 44
No. 4 34
No. 10 30
No. 40 19
No. 200 9.6
Atterberg Limits
Measure Results
Liquid Limit (LL) 26
Plastic Limit (PL) 18
Plasticity Index (PI) 8
AASHTO Classification
Measure Results
Group Classification A-2-4

dnri Sy

\RREVA7AR
2/7

T

Cairo University - Faculty of Engineering e .' } -y Akl S - 3,000 Aaals

Highways Airports and Traffic Lab, Giza - Egypt : N VYPAY St wdpdh o 3! = 39009 S jUall s 3 plalt Jane
Tel.: 35678423 - Fax: 35723486 Zip Code: 12316 -~ FOVITEAY | puSih FOIVALYF 39l

| Samedvih |

§camscanner§ ([T C amScanner


https://v3.camscanner.com/user/download

290 9 O ylall g B lalt Awaiad Sloul Jano
Highways, Airports and Traffic
Engineering Research Lab

P Cao I Ll Wt b sl SleaSOt ol 1(Y) Jgur
Chemical Compatibility of the Reclaimed Base Material
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Chemical Analysis Results

Measure Results Guidelines
Sulfate content (SO3) % 0.04 <0.3%
Chloride content (NaCl) % 0.08 -

Total mineral soluble salts (%) 0.14 -

pH of Existing Material 7.30 >7
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Organic Content of the Reclaimed Base Material
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© The test was carried at the Rock Engineering Laboratory - Faculty of
Engineering - Cairo University to determine the percentage of organic
materials in the granular base sample.

Organic Materials Percentage Results

Measure Results Guidelines

/__O_rganic Content (%) 1.97 <2%
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AASHTO Classification Tests for the FDR Mix
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Particle-Size Analysis (%Passing)

Sieve opening or FDR
number Mix Design
2" 100
1.s" 95
1" 83
3/4" 74
1/2" 64
3/8" 51
No. 4 39
No. 10 27
No. 40 16
No. 200 7.5
Atterberg Limits
Measure .FDR.
Mix Design
Liquid Limit (LL) 18
Plastic Limit (PL) 16
Plasticity Index (PI) 2
AASHTO Classification
Measure ; FDR.
Mix Design
(\@G’TQ%GI'OUD Classification A-1-a
4 %
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Accelerated Curing Results for Compressive Strength of the Molded FDR-
Cement Cylinders (Unconfined Compressive Strenpth UCS)
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e Test: ASTM D 1033
e Cement Range: 3% - 0% (percent by wi.)
e Ccement Grade: 42.5N

Accelerated Curing Results: Unconfined Compressive Steength UCS (psi)

relimi 'y Taree 'S
Cement Content Accelerated N'Iil'l::'t::;';::l-zwq (a::‘:)t:'télfc:(
(percent by wt.) U_(ib (])sl) UCS (psi) & Request)
3% 171 157
4% 195 180 aminimum of
5% 229 211 250 psi
6% 243 223

¢ Based on internal pilot tests conducted on several FDR mixed, a factor
of about 0.92 can be used to predict the 7-days UCS from the
accelerated results.

Design Cement Content:

e Based on preliminary estimates of the accelerated results, the expected
range of the design cement content is: between 7.0% and 7.5%.

e The recommended cement content will be established based on results
of 7-days UCS of specimens molded with the expected cement content,

e It is recommended that the cement percentage not exceed 5%, and the
asphalt paving section is reviewed according to the characteristics of
the FDR layer at this percentage.

e It is recommended to take the possibility of eracks in the FDR layer

i\n)}t(:{)‘i)/c_wsideration when designing and implementing the asphalt

AV g‘la,?gf\ r layers.
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Moisture-density Relations of the FDR Mix with Cement
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e Test: AASHTO T134
e % Cement: 4% (the mid-range of 3-5%; percent by wt.)

Test Results
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Moisture Content (%)

Item Result
The optimum moisture content (%) 7.2%
;T:waimum dry density (kg/m?) 2134
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